7-2211 - Toro 2-Wheel Cart (1974)

2-Wheel Cart

7-2211 - Toro 2-Wheel Cart (1974) > Parts Diagrams (2) > PARTS LIST-LAWN ROLLER MODEL 7-2311 (FORMERLY LR-322)

  • Title
932036-4

1

Cotterpin 3/16 x 1 1/2

Part# 932036-4

OEM Warranty Repair Part for Toro

Currently unavailable

908060-4

2

Bolt-1/2-13-1 3/4

Part# 908060-4

OEM Warranty Repair Part for Toro

Currently unavailable

920017-4

3

Flat Washer 1" I.D.

Part# 920017-4

OEM Warranty Repair Part for Toro

Currently unavailable

908068-4

4

Hex Hd. Cap Screw 1/2-13 x 3 1/4

Part# 908068-4

OEM Warranty Repair Part for Toro

Currently unavailable

915111-6

5

Nut-Nylok

Part# 915111-6

OEM Warranty Repair Part for Toro

Currently unavailable

915113-6

6

Nut

Part# 915113-6

OEM Warranty Repair Part for Toro

Currently unavailable

915665-4

7

Nut-ES 1/2-13

Part# 915665-4

OEM Warranty Repair Part for Toro

Currently unavailable

908035-4

8

Bolt 3/8-16 x 1

Part# 908035-4

OEM Warranty Repair Part for Toro

Currently unavailable

908003-4

9

Bolt 1/4-20 X 3/4

Part# 908003-4

OEM Warranty Repair Part for Toro

Currently unavailable

943923

10

1" Cast Bronze Pipe Plug

Part# 943923

OEM Warranty Repair Part for Toro

Currently unavailable

2560

11

Hitch Bar W/A

Part# 2560

OEM Warranty Repair Part for Toro

Not available

2563

12

Swivel Assembly

Part# 2563

OEM Warranty Repair Part for Toro

Currently unavailable

2569

13

Frame Side Bar

Part# 2569

OEM Warranty Repair Part for Toro

Currently unavailable

2570

14

Axle Pivot Tube

Part# 2570

OEM Warranty Repair Part for Toro

Currently unavailable

2571

15

Frame Support

Part# 2571

OEM Warranty Repair Part for Toro

Currently unavailable

2572

16

Scraper Bar

Part# 2572

OEM Warranty Repair Part for Toro

Currently unavailable

2573

17

Tank W/A

Part# 2573

OEM Warranty Repair Part for Toro

Currently unavailable

5604

18

Decal

Part# 5604 (Superseded to 83-3410)

OEM Warranty Repair Part for Toro

Not available